Phoebe King Platform Bed

SKU# 2228004010 - White
SKU# 2228004003 - Walnut
SKU# 2228004002 - Black

BR 11 - 20439

A WARNING: To avoid serious personal injury:

Carefully and strictly follow assembly instructions. Improper assembly of

furniture can result in structural failure, instability of the product, or tip-over.

Monitor and carefully control the assembly components. These include small
parts and hardware that may present a choking hazard to small children.
Bob's furniture should be assembled only by responsible adults and children

should not be involved in the assembly process.

Where provided, wall mounting hardware should always be used as
prescribed in these instructions to anchor furniture to wall. Proper use of the
wall mounting hardware can significantly reduce the potential for furniture

tip-over and crushing injuries.

MADE IN BRAZIL



PART LIST / LISTE DES PIECES / LISTAS DE PIEZAS

#17 M

#13

#01 Right foot / Pied droit / Pata derecha 02
#02 Left foot / Pied gauche / Pata izquierda 02
#07 Central foot / Pied Central / Pata Central 03
#13 Side rail / Rail latéral / Riel lateral 02
#15 Central support / Rail Central / Apoyo Central 01
#16 Slats / Cadres de lit / Parrillas 02
#17 Front and Back Rail / Rail Avant et Arriére / Riel Delantero y Trasero 02
#00 Hardware pack / Ferrures / Paquete de herrage 01




HARDWARE LIST / LISTE DU MATERIEL / LISTA DE HERRAGE

A Headless Bolt (@1/4"x70mm)/ Boulon Sans Téte / Tornillo Sin Cabeza  Q)))DDI) 08
B Half Moon Washer Nut ( @1/4"x9mm) / Ecrou Rondelle Demi-Lune / Tuerca Arandela Media Luna 08
C Nut (@ 1/4") / Ecrou/Tuerca 08
D Screw (@1/4"x50mm) /Vis / Tornillo @):mnmmmms 08
E Wood Dowel (@10 x 40mm ) /Cheville en bois / Clavija 04
F Screw (@7x60mm) /Vis / Tornillo ﬂmm 06
G Wood Dowel (@10 x 30mm ) /Cheville en bois / Clavija —— 08
H Screw (@4x35mm) / Vis / Tornillo CimmMS 52
I Corner / Coin / Cérner 02
J Screw (@3,5x16mm) / Vis / Tornillo (R 08
K Allen Wrench / Clé Allen / Llave Allen w 01
L Wrench / Clé / Llave % 01
M Screw (@3/16 x 1.1/2) / Vis / Tornillo @D)))))))))))))))))))))))))))))))))))))))))))))))))))))))))))))) 02
N Nut (@ 3/16") / Ecrou /Tuerca 02
(o) Washer ( @ 3/16") / Rondelle /Arandela 02

NOTE: Find the label of Hardware Enclosed on one of the carton corner then follow the red ribbon to get the hardware
bag.

REMARQUE: Repérez ktiquette «Quincaillerie Incluse» sur le coin de la boite, puis suivez le ruban rouge pour récupérer
le sac contenant la quincaillerie.

NOTA: Busque la etiqueta Ferreteria Incluida en una de las esquinas de la caja, luego siga la cinta roja para recuperar la
bolsa que contiene la tornilleria.

TOOLS REQUIRED / OUTILS REQUIS / HERRAMIENTAS REQUERIDAS

Philips screwdriver / Tournevis philips / Not supplied / Non fourni /

Destornillador estandar No incluido

IMPORTANT:

1. Do not tighten bolts completely until all bolts are completely lined up and inserted into holes / nuts.

2. Do not over tighten screws and bolts to avoid stripping.

3. Please use hand tools to assemble this product. Do not use power tools.

4. For ease of assembly, two adults are recommended

IMPORTANT:

1. Ne serrez pas complétement les boulons jusqua ce que tous les boulons soient complétement alignés et insérés dans les
trous / écrous.

2. Ne pas trop serrer les vis et les boulons pour éviter ddndommager les filets.

3. Utilisez des outils a main pour assembler ce produit. Nutilisez pas doutils électriques.

4. lassemblage par deux adultes est recommandé.

IMPORTANTE:

1. No apriete completamente los pernos hasta que todos los tornillos estén alineados completamente y se inserten en los
agujeros / tuercas.

2. No apriete demasiado los tornillos y los pernos para evitar dafar los filetes.

3. Utilice herramientas de mano para montar este producto. No utilice herramientas eléctricas.

4. Se recomienda el montaje por dos adultos.




1.

PLEASE ASSEMBLE ON A PROTECTED SURFACE TO AVOID DAMAGE. =

VEUILLEZ VOUS MONTER SUR UNE SURFACE PROTEGEE POUR EVITER TOUT DOMMAG /

ARME SOBRE UNA SUPERFICIE PROTEGIDA PARA EVITAR DANOS.

415

210 x 40mm

2. A | CDDDDDDIDDID | o8

A D1/4 x 70mm

MAKE SURE TO SCREW THE HEADLESS BOLT ALL THE WAY
ASSUREZ-VOUS DE VISSER LE BOULON SANS TETE AU COMPLET
ASEGURESE DE ATORNILLAR TOTALMENTE EL TORNILLO SIN CABEZA
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